Welcome

A02 - Rear Frame Assembly


A02 - REAR FRAME ASSEMBLY
Ref. Code Description Note Price excl. tax (€)
1 8AA0B5649 REAR FRAME 1027,5
1 80A0B8276 REAR FRAME 696,03
1 80A0B8276 REAR FRAME 696,03
2 800095828 VIBRATION DAMPER 2,35
3 800094279 RIVET 0,6
4 8C00B2690 SCREW TCEIF M8X24 1,45
5 8000B5762 NUT M6 1,88
6 8A00B5762 NUT M6 2,01
7 8A00B5650 SCREW, SPECIAL M8X1,25 2,24
7 8A00B5650 SCREW, SPECIAL M8X1,25 2,24
7 8000B5650 SCREW, SPECIAL M8 2,24
8 800069150 BRACKET, SEAT 5
9 8000B2712 NUT, SELF-LOCKING M8X1.25 H8.5 CH12 0,66
10 800073834 REFLEX REFLECTOR, REAR 4,39
11 8000B5959 WASHER 0,45
11 8000B5959 WASHER 0,45
11 8000B5959 WASHER 0,45
12 8000B2706 NUT, SELF-LOCKING M4 0,66
13 8000B5811 NUT CLIP M5 1,34
13 8000B5811 NUT CLIP M5 1,34
13 8000B5811 NUT CLIP M5 1,34
14 8000B5920 SCREW M5 2,23
14 8000B5920 SCREW M5 2,23
14 8000B5920 SCREW M5 2,23
15 8AC0B5812 FENDER REAR, INNER 0
15 8AB0B5812 FENDER REAR, INNER 169,65
15 8AA0B5812 FENDER REAR, INNER 169,65
15 8A00B5812 FENDER REAR, INNER 111,32
15 80A0B5812 FENDER REAR, INNER 169,65
15 8000B5812 FENDER REAR, INNER 111,32
16 800094170 SPRING 2,45
17 8AB0B5660 BRACKET, PILLION FOOTREST RH 99,96
17 8AA0B5660 BRACKET, PILLION FOOTREST RH 113,43
17 80A0C3593 BRACKET, PILLION FOOTREST RH 0
17 80A0B5660 BRACKET, PILLION FOOTREST RH 99,96
18 80B0B3578 FOOTREST, REAR RH 39,98
18 80A0B3578 FOOTREST, REAR RH 39,98
19 6BN021507 BALL 1/4 0,14
20 80B0B5659 BRACKET, PILLION FOOTREST LH 99,96
20 80A0B5659 BRACKET, PILLION FOOTREST LH 99,96
21 8B00B2769 PIN, FOOTREST 1,22
22 800094171 BUSH, REAR FOOTREST SWING 1,12
23 80B0B3579 FOOTREST, REAR LH 39,98
23 80A0B3579 FOOTREST, REAR LH 39,98
24 800090429 E RING 5 MM DIN 6799 0,89
25 80B0B5814 GRID, MUDGARD RIGHT 25,36
25 8000B5814 GRID, MUDGARD RIGHT 16,87
26 80B0B5813 GRID, MUDGARD LEFT 25,36
26 8000B5813 GRID, MUDGARD LEFT 16,87
27 8000B5909 CASE, TOOL 6,32
28 800095828 VIBRATION DAMPER 2,35
29 8000B2688 SCREW TCEIF M6X10 1,11
30 800095500 CUSHION RUBBER 0,44
31 8000B5965 BRACKET, NUMBER-PLATE 68,82
32 8B00B2688 SCREW TCEIF M6X16 1,11
33 8000B5911 BRACKET, LICENSE PLATE 53,67
34 8000B2687 SCREW TCEIF M5X8 2,19
35 8000B2673 SCREW TTEI M4X8 0,21
36 8000B2706 NUT, SELF-LOCKING M4 0,66
37 8000B2710 NUT, SELF-LOCKING 0,45
38 8000B9092 PIN 1,26
39 8000B9093 STIFFENER 1,42